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Plot 7-564. Radiated Restricted Lower Band Edge Measurement Antenna la
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Plot 7-565. Radiated Restricted Lower Band Edge Measurement Antenna la
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Plot 7-566. Radiated Restricted Lower Band Edge Measurement Antenna la
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Plot 7-567. Radiated Restricted Lower Band Edge Measurement Antenna la
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Plot 7-568. Radiated Restricted Lower Band Edge Measurement Antenna la
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Plot 7-569. Radiated Restricted Lower Band Edge Measurement Antenna la
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Mode: 802.11n
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Plot 7-570. Radiated Restricted Lower Band Edge Measurement Antenna la

Mode: 802.11n
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Plot 7-571. Radiated Restricted Lower Band Edge Measurement Antenna la
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Mode: 802.11n
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Plot 7-572. Radiated Restricted Lower Band Edge Measurement Antenna la
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Plot 7-573. Radiated Restricted Lower Band Edge Measurement Antenna la

FCC ID: BCGA2757 MEASUREMENT REPORT Approved by:
IC: 579C-A2757 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

. Page 352 of 440
1C2205090023-10.BCG 05/30/2022 - 09/14/2022 |Tablet Device

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Mode: 802.11n
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Plot 7-574. Radiated Restricted Lower Band Edge Measurement Antenna la

Mode: 802.11n
Data Rate: MCS5
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Plot 7-575. Radiated Restricted Lower Band Edge Measurement Antenna la
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Plot 7-576. Radiated Restricted Lower Band Edge Measurement Antenna la
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Operating Frequency: 2432MHz
Channel: 5

Field Strength (dBuV/m)

b

Average Trace
PASS Peak Trace
Avg, Offset: 11,1dB

Peak Offset: 10.9dB

RBW: 1 MHz .
VBW: 3 MHz Peak: 2389.64 MHz, 66.28 dBuV/m

SWT: 1.01ms Avg: 2389.76 MHz, 48.48 dBuV/m

140

120

100 ~

80 -

60 -

40 A

2330 2342 2354 2366

2378 2390 2402 2414 2426 2438 2450
Frequency (MHz)

Plot 7-577. Radiated Restricted Lower Band Edge Measurement Antenna la
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Plot 7-578. Radiated Restricted Lower Band Edge Measurement Antenna la
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Plot 7-579. Radiated Restricted Lower Band Edge Measurement Antenna la
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Plot 7-580. Radiated Restricted Lower Band Edge Measurement Antenna la
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Plot 7-581. Radiated Restricted Lower Band Edge Measurement Antenna la
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Plot 7-582. Radiated Restricted Upper Band Edge Measurement Antenna la
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Plot 7-583. Radiated Restricted Upper Band Edge Measurement Antenna la
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Mode: 802.11n
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 2442MHz
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Plot 7-584. Radiated Restricted Upper Band Edge Measurement Antenna la
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Plot 7-585. Radiated Restricted Upper Band Edge Measurement Antenna la
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Mode: 802.11n
Data Rate: MCS5
Distance of Measurements: 3 Meters
Operating Frequency: 2442MHz
Channel: 7
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Plot 7-586. Radiated Restricted Upper Band Edge Measurement Antenna la
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Plot 7-587. Radiated Restricted Upper Band Edge Measurement Antenna la
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Plot 7-588. Radiated Restricted Upper Band Edge Measurement Antenna la
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Plot 7-589. Radiated Restricted Upper Band Edge Measurement Antenna la
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Mode:
Data Rate:

Distance of Measurements:
Operating Frequency:
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MCS2
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2452MHz
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PASS ;;E;;L]g‘#set 11 7dB VBW: 3 MHz

Peak Offset: 11.5dB_ SWT: 1.01ms

¢ RBW: 1 MHz  pegk: 2485.34 MHz, 62.74 dBuV/m

Avg: 2483.73 MHz, 49.64 dBuV/m
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Plot 7-590. Radiated Restricted Upper Band Edge Measurement Antenna la
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Mode:

Data Rate:

Distance of Measurements:
Operating Frequency:

Channel:

Field Strength (dBuV/m)

i

802.11n

MCS4

3 Meters

2452MHz

9

PAS ;\)fa;(lggpset”ll sdg VBW: 3 MHz

Peak Offset: 11.5dB_SWT: 1.01ms

°  RBW:1MHz  peak: 2484.53 MHz, 67.15 dBuV/m

Avg: 2483.84 MHz, 50.88 dBpV/m
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Plot 7-591. Radiated Restricted Upper Band Edge Measurement Antenna la
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Mode:
Data Rate:

Distance of Measurements:
Operating Frequency:

802.11n

MCS5

3 Meters

2452MHz
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PASS ;;E;;L]g‘#set 11 9dB VBW: 3 MHz

Peak Offset: 11.5dB_ SWT: 1.01ms

©  RBW:1MHz  pegk: 2483.50 MHz, 67.28 dBuV/m

Avg: 2483.61 MHz, 51.03 dBuV/m
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Plot 7-592. Radiated Restricted Upper Band Edge Measurement Antenna la
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Mode:

Data Rate:

Distance of Measurements:
Operating Frequency:

Channel:

Field Strength (dBuV/m)
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Peak Offset: 11.5dB_SWT: 1.01ms

¢ RBW: 1 MHz  peak: 2483.61 MHz, 66.06 dBuV/m

Avg: 2483.50 MHz, 51.18 dBpV/m
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Plot 7-593. Radiated Restricted Upper Band Edge Measurement Antenna la

FCC ID: BCGA2757 MEASUREMENT REPORT Approved by:
IC: 579C-A2757 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

. Page 362 of 440
1C2205090023-10.BCG 05/30/2022 - 09/14/2022 |Tablet Device

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Mode: 802.11n
Data Rate: MCS4
Distance of Measurements: 3 Meters
Operating Frequency: 2457MHz
Channel: 10

Field Strength (dBuV/m)

i 2l

Average Trace RBW: 1 MH .
PASS ki 1o voW. s Peak: 2486.14 MHz, 65.45 dBuV/m

Avg.

Peak Offeet: 11.5d8 SWT: 1.01ms _Avg: 2483.84 MHz, 50.76 dBuV/m
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Plot 7-594. Radiated Restricted Upper Band Edge Measurement Antenna la

Mode: 802.11n
Data Rate: MCS5
Distance of Measurements: 3 Meters
Operating Frequency: 2457MHz
Channel: 10
fverage Trace RBW: 1 MHz  pegk: 2483.73 MHz, 67.95 dBuV/m
Pea VBW: 3 MH ’
PASS é:gk%%%% 11998 SWT: 1.01ms Avg: 2483.50 MHz, 51.18 dBUV/m
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Plot 7-595. Radiated Restricted Upper Band Edge Measurement Antenna la
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Mode: 802.11n
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 2462MHz
Channel: 11

Field Strength (dBuV/m)

Average Trace RBW: 1 MH .
PASS & s RBW: 1MHz  peak: 2483.96 MHz, 65.27 dBuV/m

11.7dB

Peak Offset: 11,508 SWT: 1.01ms Avg: 2483.96 MHz, 51.09 dBuV/m
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Plot 7-596. Radiated Restricted Upper Band Edge Measurement Antenna la

Mode: 802.11n
Data Rate: MCS4
Distance of Measurements: 3 Meters
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Plot 7-597. Radiated Restricted Upper Band Edge Measurement Antenna la
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Mode: 802.11n
Data Rate: MCS5
Distance of Measurements: 3 Meters
Operating Frequency: 2462MHz
Channel: 11

Field Strength (dBuV/m)

Average Trace RBW: 1 MH .
PASS ki 1iom VoW s Peak: 248350 MHz, 68.97 dBuV/m

Avg.

pug Qeek 14998 SwT: 1.01ms  Avg: 2483.50 MHz, 50.73 dBuV/m
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Plot 7-598. Radiated Restricted Upper Band Edge Measurement Antenna la

Mode: 802.11n
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 2467MHz
Channel: 12
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Plot 7-599. Radiated Restricted Upper Band Edge Measurement Antenna la
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Mode: 802.11n
Data Rate: MCS4
Distance of Measurements: 3 Meters
Operating Frequency: 2467MHz
Channel: 12

Field Strength (dBuV/m)

\

Average Trace RBW: 1 MH .
PASS ki 1o vBW. s Peak: 2484.30 MHz, 64.16 dBuV/m

Avg.

Peak Offset: 11,508 SWT: 1.01ms Avg: 2483.50 MHz, 51.06 dBuV/m
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Plot 7-600. Radiated Restricted Upper Band Edge Measurement Antenna la

Mode: 802.11n
Data Rate: MCS5
Distance of Measurements: 3 Meters
Operating Frequency: 2467MHz
Channel: 12
fverage Trace RBW: 1 MHz  pegk: 2483.61 MHz, 64.69 dBuV/m
Pea VBW: 3 MH ’
PASS é:sk%%%% 11998 SWT: 1.01ms Avg: 2483.61 MHz, 51.02 dBpV/m
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Plot 7-601. Radiated Restricted Upper Band Edge Measurement Antenna la
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Mode: 802.11n
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 2472MHz
Channel: 13

Average Trace RBW: 1 MHz .
PASS ki 1ioe oW sz Peak: 248350 MHz, 67.00 dBuV/m

Peak Offset: 11,508 SWT: 1.01ms _Avg: 2483.50 MHz, 50.96 dBuV/m
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Plot 7-602. Radiated Restricted Upper Band Edge Measurement Antenna la

Mode: 802.11n
Data Rate: MCS4
Distance of Measurements: 3 Meters
Operating Frequency: 2472MHz
Channel: 13
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Plot 7-603. Radiated Restricted Upper Band Edge Measurement Antenna la
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Mode: 802.11n
Data Rate: MCS5
Distance of Measurements: 3 Meters
Operating Frequency: 2472MHz
Channel: 13

Average Trace RBW: 1 MH .
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Plot 7-604. Radiated Restricted Upper Band Edge Measurement Antenna la

Mode: 802.11ax - SU
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 2412MHz
Channel: 1
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Plot 7-605. Radiated Restricted Lower Band Edge Measurement Antenna la
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